SWINGARM FOR KYMCO MXU 300 4T EURO II

SWINGARM for Kymco MXU 300 4T EURO II
(1)
(1)  40540-LCD9-E00
PLATE ASSY SKID
(2)
(2)  42302-LDE9-E01
SHAFT REAR WHEEL
(3)
(3)  52000-LDE9-E00
FORK ASSY REAR
(3)  52000-PWA1-900
FORK ASSY REAR
(4)
(4)  52111-LDE9-E00
HOLDER GREASE
(5)
(5)  52130-PWA1-600
STOPPER ASSY REAR
(6)
(6)  52400-PWA1-900-N1S
CUSHION ASSY REAR (BLACK)
(7)
(7)  90122-LCD9-E00
BOLT REAR FORK PIVOT LEFT
(8)
(8)  90121-LCD9-E00
BOLT REAR FORK PIVOT RIGHT
(9)
(9)  90123-LCD9-E00
FORK PIVOT NUT LOCK
(10)
(10)  90304-GLW0-90A
NUT FLANGE (M10X10)
(11)
(11)  91251-GAR1-950
OIL SEAL (38,2X47X5)
(12)
(12)  91254-LDE9-E00
OIL SEAL (26X40X5)
(13)
(13)  91309-LCD9-E00
O-RING (65X58X3)
(14)
(14)  95701-08012-06
BOLT FLANGE (M08X12)(BLACK)
(15)
(15)  95801-10057-06
BOLT FLANGE (M10X57)(BLACK)
(16)
(16)  95801-10025-06
BOLT FLANGE (M10X25)(BLACK)
(17)
(17)  95801-LBA7-900-06
BOLT FLANGE (M10X53)(BLACK)
(18)
(18)  96100-30203-10
BEARING BALL (30203 J/Q)(17X40X13)
(19)
(19)  96150-60060-10
BEARING BALL (6006 LU)(30X55X12)
(20)
(20)  42303-LDE9-E00
BOOT AXLE SHAFT
Part number Description
# 1
40540-LCD9-E00
PLATE ASSY SKID
# 2
42302-LDE9-E01
SHAFT REAR WHEEL
# 3
52000-LDE9-E00
FORK ASSY REAR
# 3
52000-PWA1-900
FORK ASSY REAR
# 4
52111-LDE9-E00
HOLDER GREASE
# 5
52130-PWA1-600
STOPPER ASSY REAR
# 6
52400-PWA1-900-N1S
CUSHION ASSY REAR (BLACK)
# 7
90122-LCD9-E00
BOLT REAR FORK PIVOT LEFT
# 8
90121-LCD9-E00
BOLT REAR FORK PIVOT RIGHT
# 9
90123-LCD9-E00
FORK PIVOT NUT LOCK
# 10
90304-GLW0-90A
NUT FLANGE (M10X10)
# 11
91251-GAR1-950
OIL SEAL (38, 2X47X5)
# 12
91254-LDE9-E00
OIL SEAL (26X40X5)
# 13
91309-LCD9-E00
O-RING (65X58X3)
# 14
95701-08012-06
BOLT FLANGE (M08X12)(BLACK)
# 15
95801-10057-06
BOLT FLANGE (M10X57)(BLACK)
# 16
95801-10025-06
BOLT FLANGE (M10X25)(BLACK)
# 17
95801-LBA7-900-06
BOLT FLANGE (M10X53)(BLACK)
# 18
96100-30203-10
BEARING BALL (30203 J/Q)(17X40X13)
# 19
96150-60060-10
BEARING BALL (6006 LU)(30X55X12)
# 20
42303-LDE9-E00
BOOT AXLE SHAFT
Here are all the parts relating to the SWINGARM of your MXU MXU 300 4T EURO II. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Kymco MXU 300 4T EURO II
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...